A City of North Port
o PURCHASING

-3 .t Office: 941.429.7170
MO PDF_ Fax: 941.429.7173

Email: purchasing@cityofnorthport.com
FLORIDA

WORK ASSIGNMENT
CONSULTANT Kimley-Horn

CONTINUING CONTRACT NO. & TITLE Continuing Contract 2020-58-10 Continuing Services for City of North Port Utilities

THIS WORK ASSIGNMENT Agenda Item 23-0981
WORK ASSIGNMENT # 2023-08 Date 7/11/23
SHORT TITLE Pan American Water Reclamation Facility Centrifuge Building & Monorail System
DATE SUBMITTED 4/30/2023
AMOUNT (LUMP SUM) $200,160.00
SCHEDULED COMPLETION TBD - See attached schedule

CONTRACT AND BUDGET OVERVIEW FOR FISCAL YEAR 20 23

DEPARTMENT CITYWIDE fcompieted by urchasing
TOTALOF PREVIOUS AsSIGNMENTS 9 164,950.00 $164,950.00
[...]
the contract and other penalties as provided by law.

7. Vendor understands that pursuant to Florida Statutes, section 448.095, the submission of a false certification

may result in the termination of the contract if one is entered into, and may subject the Vendor named in this
certification to civil penalties, attorney's fees and costs.

VENDOR: (Vendor’s Company Name)

Certified By:

AUTHORIZED REPRESENTATIVE SIGNATURE

Print Name and Title:

Date Certified:







— =
-

== T :
—i

STt
ANNY'S i

BULK Eﬁ,PcHESS
TAMPA, EL

¥

-

™=

".1‘

18 4]

b

L]

- - '-r-ﬂ'...,. :'.' WA

—ap ¥ s,

I by !

A B i ag g 3
L e BT MY '.- R s At
o L et T D e R -y
vy A ; -






. Rick Scott
Florida Department of Governor

Environmental Protection Carlos Lopez-Cantera

South District Lt. Governor

Post Office Box 2549 Noah Valenstein
Fort Myers, Florida 33902-2549 Secretary
SouthDistrict@dep.state.fl.us

SENT BY ELECTRONIC MAIL

In the Matter of an
Application for Permit by:

City of North Port

Marc Swartz, Manager Sarasota County -- DW

Water & Wastewater Plant Operations North Port City of WWTP

6644 West Price Blvd. P.A. File Number: FLA013378-014-DW1P
North Port, Florida 34291 Sarasota-Peace-Myakka Basin

Email: mswartz@cityofnorthport.com

NOTICE OF PERMIT ISSUANCE

Enclosed is Permit Number FLA013378-014-DW to operate the North Port City of WWTP, issued under Chapter
403, Florida Statutes.

Monitoring requirements under this permit become effective on November 1, 2017. Until such time, the permittee
shall continue to monitor and report in accordance with previously effective permit requirements. If not already
registered to use the Department’s Ez Discharge Monitoring Report (EzZDMR) system, the permittee should register
now in order to begin using the EzZDMR system when the monitoring requirements under this permit are effective.

The Department's proposed agency action shall become final unless a timely petition for an administrative hearing is
filed under Sections 120.569 and 120.57, Florida Statutes, within fourteen days of receipt of notice. The procedures
for petitioning for a hearing are set forth below.

A person whose substantial interests are affected by the Department's proposed permitting decision may petition for
an administrative proceeding (hearing) under Sections 120.569 and 120.57, Florida Statutes. The petition must
contain the information set forth below and must be filed (received by the Clerk) in the Office of General Counsel of
the Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000.

Under Rule 62-110.106(4), Florida Administrative Code, a person may request an extension of the time for filing a
petition for an administrative hearing. The request must be filed (received by the Clerk) in the Office of General
Counsel before the end of the time period for filing a petition for an administrative hearing.

Petitions by the applicant or any of the persons listed below must be filed within fourteen days of receipt of this
written notice. Petitions filed by any persons other than those entitled to written notice under Section 120.60(3),
Florida Statutes, must be filed within fourteen days of publication of the notice or within fourteen days of receipt of
the written notice, whichever occurs first. Section 120.60(3), Florida Statutes, however, also allows that any person
who has asked the Department in writing for notice of agency action may file a petition within fourteen days of
receipt of such notice, regardless of the date of publication.

The petitioner shall mail a copy of the petition to the applicant at the address indicated above at the time of filing.
The failure of any person to file a petition or request for an extension of time within fourteen days of receipt of
notice shall constitute a waiver of that person's right to request an administrative determination (hearing) under
Sections 120.569 and 120.57, Florida Statutes. Any subsequent intervention (in a proceeding initiated by another

Page 1 of 3



PERMITTEE: City of North Port P.A. FILE NO.: FLAQ13378-014-DW1P
FACILITY:  City of North Port WWTP
NOTICE OF PERMIT ISSUANCE

party) will be only at the discretion of the presiding officer upon the filing of a motion in compliance with Rule 28-
106.205, Florida Administrative Code.

A petition that disputes the material facts on which the Department's action is based must contain the following
information, as indicated in Rule 28-106.201, Florida Administrative Code:

(@) The name and address of each agency affected and each agency's file or identification number, if known;

(b) The name, address, any e-mail address, any facsimile number, and telephone number of the petitioner, if
the petitioner is not represented by an attorney or a qualified representative; the name, address, and
telephone number of the petitioner's representative, if any, which shall be the address for service purposes
during the course of the proceeding; and an explanation of how the petitioner's substantial interests will be
affected by the determination;

(c) A statement of when and how the petitioner received notice of the Department's decision;

(d) A statement of all disputed issues of material fact. If there are none, the petition must so indicate;

(e) A concise statement of the ultimate facts alleged, including the specific facts the petitioner contends
warrant reversal or modification of the Department's proposed action;

(F) A statement of the specific rules or statutes the petitioner contends require reversal or modification of the
Department's proposed action, including an explanation of how the alleged facts relate to the specific rules
or statutes; and

(g) A statement of the relief sought by the petitioner, stating precisely the action petitioner wishes the
Department to take with respect to the Department's proposed action.

Because the administrative hearing process is designed to formulate final agency action, the filing of a petition
means that the Department's final action may be different from the position taken by it in this notice. Persons whose
substantial interests will be affected by any such final decision of the Department have the right to petition to
become a party to the proceeding, in accordance with the requirements set forth above.

Mediation under Section 120.573, Florida Statutes, is not available for this proceeding.

This permit action is final and effective on the date filed with the Clerk of the Department unless a petition (or request
for an extension of time) is filed in accordance with the above. Upon the timely filing of a petition (or request for an
extension of time), this permit will not be effective until further order of the Department.

Any party to the permit has the right to seek judicial review of the permit action under Section 120.68, Florida
Statutes, by the filing of a notice of appeal under Rules 9.110 and 9.190, Florida Rules of Appellate Procedure, with
the Clerk of the Department in the Office of General Counsel, 3900 Commonwealth Boulevard, Mail Station 35,
Tallahassee, Florida, 32399-3000, and by filing a copy of the notice of appeal accompanied by the applicable filing
fees with the appropriate district court of appeal. The notice of appeal must be filed within 30 days from the date
when this permit action is filed with the Clerk of the Department.

Executed in Ft. Myers, Florida.

STATE OF FLORIDA DEPARTMENT
OF ENVIRONMENTAL PROTECTION

f7—

Jon M. Iglehart
Director of
District Management

Page 2 of 3



PERMITTEE: City of North Port P.A. FILE NO.: FLAO013378-014-DW1P
FACILITY:  City of North Port WWTP
NOTICE OF PERMIT ISSUANCE

CERTIFICATE OF SERVICE
The undersigned hereby certifies that this NOTICE OF PERMIT ISSUANCE and all copies were mailed before the
close of business on June 12, 2017 to the listed persons.

FILING AND ACKNOWLEDGMENT

FILED, on this date, under Section 120.52, Florida Statutes, with the designated Deputy Clerk, receipt of which is
hereby acknowledged.

RAZ B&Z jyne12 2017

[Clerk] [Date]

JMI/RW

Enclosures

Copies furnished to:
James McGee P.E.; via email mike.mcgee@tkwonline.com

Page 3 of 3



. Rick Scott
Florida Department of Governor

Environmental Protection Carlos Lopez-Cantera

South District Lt. Governor

Post Office Box 2549 Noah Valenstein
Fort Myers, Florida 33902-2549 Secretary
SouthDistrict@dep.state.fl.us

STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER: FLA013378-014-DW

City of North Port P.A. FILE NUMBER: FLA013378-014-DW1P
EFFECTIVE DATE: September 24, 2017

RESPONSIBLE OFFICIAL: EXPIRATION DATE: September 23, 2022

Marc Swartz

Water & Wastewater Plant Operations Manager
6644 West Price Blvd.

North Port, FL 34291

(941) 240-8000

FACILITY:

City of North Port WWTP

200 North Pan American Blvd.

North Port, FL 34287

Sarasota County

Latitude: 27°2' 54" N Longitude: 82°14' 42" W

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida
Administrative Code (F.A.C.). This permit does not constitute authorization to discharge wastewater other than as expressly
stated in this permit. The above named permittee is hereby authorized to operate the facilities in accordance with the
documents attached hereto and specifically described as follows:

WASTEWATER TREATMENT:

An existing 7.0 MGD Three-Month Average Daily Flow (TMADF) Type | Modified Ludzack-Ettinger domestic wastewater
treatment plant consisting of: a receiving station, a headworks structure with odor control, four mechanically cleaned and
one manually cleaned bar screens with grit removal, two anoxic basins, six aeration basins, four secondary clarifiers., four
effluent filters., and two chlorine contact chambers. There is one 2.5 MG reclaimed water storage tank. Biosolids are
dewatered and taken to a landfill.

The permittee is authorized to modify the biosolids stream. The modified biosolids stream will consist of four aerated sludge
holding basins with a total volume of 0.7 MG.

REUSE OR DISPOSAL:

Underground Injection U-001: An existing 5.32 MGD monthly average daily flow permitted capacity underground
injection well system consisting of two Class | underground injection wells permitted under Department permit numbers
131285-013-U0O and 131285-014-UO discharging to Class G-IV ground water. Underground Injection Well System U-001
is located approximately at latitude 27°00' 59" N, longitude 82°15' 23" W.

Land Application R-001: An existing 5.0 MGD annual average daily flow permitted capacity slow-rate public access
system. R-001 is a reuse system which consists of North Port Master Urban Reuse General Service Area and consists of the
incorporated limits of the City of North Port.

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and
Part | through Part IX on pages 1 through 22 of this permit.



PERMITTEE: City of North Port PERMIT NUMBER: FLAO013378-014-DW
FACILITY: North Port WWTP P.A. FILE NUMBER: FLAO013378-014-DW1P

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS
A. Underground Injection Control Systems
1. During the period beginning on the effective date and lasting through the expiration date of this permit, the permittee is authorized to discharge effluent to

Underground Injection Well System U-001. Such discharge shall be limited and monitored by the permittee as specified below and reported in accordance
with Permit Condition I.C.8.:

Reclaimed Water Limitations Monitoring Requirements
Frequency of Monitoring
Parameter Units Max/Min Limit Statistical Basis Analysis Sample Type Site Number Notes
Flow (to wells) Recording Flow
MGD Max 5.32 Monthly Average Continuous Meter with FLW-02 See LA4
Totalizer
BOD, Carbonaceous 5 day, Max 20.0 Annual Average
20C Max 30.0 Monthly Average ) )
mg/L Max 450 Weekly Average 5 Days/Week 24-hr FPC EFA-01
Max 60.0 Single Sample
Solids, Total Suspended Max 20.0 Annual Average
Max 30.0 Monthly Average
mg/L Max 450 Weekly Average 5 Days/Week 24-hr FPC EFA-01
Max 60.0 Single Sample
pH S.u. Min 6.0 S!ngle Sample Continuous Meter EFA-01 See lLA3
Max 8.5 Single Sample

Page 2 of 19



PERMITTEE: City of North Port
FACILITY: North Port WWTP

2. Effluent samples shall be taken at the monitoring site locations listed in Permit Condition I.A.1. and as

described below:

PERMIT NUMBER:
P.A. FILE NUMBER:

Monitoring Site Number

Description of Monitoring Site

FLW-02

Flow meter located on deep well pump line, to the UIC System U-001.

EFA-01

After disinfection but prior to discharge to the Part I11 Public Access Reuse System R-001.

3. Hourly measurement of pH during the period of required operator attendance may be substituted for continuous

measurement. [62-600.660(1)]

4. Arecording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12
months. [62-600.200(25)]

5. Disinfection is not required for discharge to Class G-IV waters using Class | wells. However, the permittee
must maintain the capability for disinfection at a level that is consistent with the alternate disposal mechanism

approved for this facility pursuant to Rule 62-600.540(5), F.A.C. [62-600.540(1)]

Page 3 of 19

FLAO013378-014-DW
FLAO13378-014-DW1P




PERMITTEE:
FACILITY:

City of North Port
North Port WWTP

B. Reuse and Land Application Systems

PERMIT NUMBER:
P.A. FILE NUMBER:

FLAO013378-014-DW
FLAO013378-014-DW1P

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water
to Reuse System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified below and reported in accordance with Permit

Condition I.C.8:
Reclaimed Water Limitations Monitoring Requirements
Frequency of Monitoring
Parameter Units Max/Min Limit Statistical Basis Analysis Sample Type Site Number Notes

Flow (to reuse) Recording Flow

Max 5.0 Annual Average - .

MGD Max Report Monthly Average Continuous Meter Wlth FLW-01 See l.B.4
Totalizer
BOD, Carbonaceous 5 day, Max 20.0 Annual Average
20C Max 30.0 Monthly Average
mg/L Max 450 Weekly Average 5 Days/Week 24-hr FPC EFA-01

Max 60.0 Single Sample
Solids, Total Suspended mg/L Max 5.0 Single Sample Daily; 24 hours Grab EFB-01 See 1.B.11
Coliform, Fecal #/100mL Max 25 Single Sample Daily; 24 hours Grab EFA-01 See 1.B.11

i 0

Coliform, Eecal, % less percent Min 75 Monthly Total Daily; 24 hours Calculated EFA-01 See I.B.5
than detection
pH s.u. Min 6.0 S!ngle Sample Continuous Meter EFA-01 See 1.B.3

Max 8.5 Single Sample
Chlorine, Total Residual . . . See 1.B.6
(For Disinfection) mg/L Min 1.0 Single Sample Continuous Meter EFA-01 and IB.9
Turbidity NTU Max Report Single Sample Continuous Meter EFB-01 Z?g :Eg
Phosphorus, Total (as P) mg/L Max Report Single Sample 5 Days/Week 24-hr FPC EFA-01
Nitrogen, Total mg/L Max Report Single Sample 5 Days/Week 24-hr FPC EFA-01
m;"oge”' Nitrate, Total (as mg/L Max 12.0 Single Sample 5 Days/Week 24-hr FPC EFA-01
Giardia cysts/100L Max Report Single Sample Every 2 years Grab EFA-01 :ﬁg :Eié
Cryptosporidium oocysts/100L Max Report Single Sample Every 2 years Grab EFA-01 ;neg II E 1101

Page 4 of 19




PERMITTEE: City of North Port PERMIT NUMBER: FLAO013378-014-DW
FACILITY: North Port WWTP P.A. FILE NUMBER: FLAO13378-014-DW1P

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I.B.1. and as
described below:

Monitoring Site Number Description of Monitoring Site
FLW-01 Flow meter located after reuse high service pump station on line to the R-001, Public Access
Reuse System; as indicated in the revised Figure 4 flow diagram received on April 24, 2017.
EFA-01 After disinfection but prior to discharge to the Part I11 Public Access Reuse System R-001.
EFB-01 Turbidity monitoring / TSS sample point after filtration but prior to disinfection.

3. Hourly measurement of pH during the period of required operator attendance may be substituted for continuous